Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
DIAMETER = 42 FT '
KR (8 |SIDE' WATER DEPTH = 1250 FT. CONTACT DE m{DEGHLORINATION -
9 BASINS @ 81,000 CU.FT. VOLUME = 51,954 CU.FT. BASIN N
TOTAL BASIN
BARSCREEN 2 BASINS @ 1 BASINS @
1 Bar @ 1" Opening | gpm 7,800 CU. FT. 480 CU.FT.
1 Bar @ 3/4” Opening
T 1-4" Scum 1-6” RAS/WAS
SCUM Airlift Airlift
2
RAS <=
<C
a )
<C
| | | PA 6 BASINS @ ADS TO CONTRACT
> 27,000 CU.FT. HAULER
6 BLOWERS @ 1200 SCFM EACH TOTAL

PHASE AVG. DAILY FLOW | PEAK FLOW
PHASE | 0.15 MGD 0.60 MGD
PHASE I 0.30 MGD 1.20 MGD
PHASE 1l 0.95 MGD 3.80 MGD

ATTACHMENT 13.3

PROCESS FLOW DIAGRAM
(ULTIMATE) PHASE 3 - 0.95 MGD

LJA

Phone 469.621.0710

LJA Engineering, Inc.

6060 North Central Expressway
Suite 400
Dallas, Texas 75206

FRN - F-1386




e 0 50 100
x SERVICE AREA —_m— @
E BOUNDARY FEET
z
§ SHERMAN RD
150’
BUFFER
ZONE

mm

]

=]
O

HIHIL
s 2ec

APPLICANT PROPERTY /

BOUNDARY /TREATMENT

FACILITY BOUNDARY SITE PLAN MAP

ATTACHMENT 14
DENTON 640 WWTP

LJA Engineering, Inc. ‘JA’

6060 North Central Expressway Phone 469.621.0710
Suite 400

Dallas, Texas 75206 FRN - F-1386




DENTON 640 WWTP
DISCHARGE PERMIT

ATTACHMENT 15
NEARBY DOMESTIC PERMITTED WWTFS
NEARBY SEWER-CCN
(WITHIN 3-MILE RADIUS)

JUNE 2025
LEGEND

‘ POINT OF DISCHARGE

. WASTEWATER OUTFALLS

BOUNDARY/ TREATMENT

D APPLICANT PROPERTY
FACILITY BOUNDARY

D SERVICE AREA BOUNDARY

D CCN SEWER BOUNDARIES*

D 3-MILE RADIUS

!1 | COUNTY LINE

L

DATA SOURCE: TCEQ OUTFALLS - UPDATED 2025,
CCNS - PUC, COUNTY LINES - ESRI

20061
CITY/OF;
JUSTINISEWER!

_DentonCo.

2,000 4,000

Bodlia Wi SNy, T ) | s eliod 20866
WISE & e _ ; b > : { TOWNIOF;
DENTON R = LR , s, o | | NORTHLAKE[SEWERS
COUNTIES e, \ A ; | \

AERIAL PHOTOGRAPH DATE: NEARMAP 2024, 2025 AND NAIP 2024 & T b | m

O
THIS PRODUCT IS FOR INFORMATIONAL PURPOSES AND MAY NOT . E L il 10 % o Pk | ' ) =7 i
HAVE BEEN PREPARED FOR OR BE SUITABLE FOR LEGAL, L ! X -

ENGINEERING, OR SURVEYING PURPOSES. IT DOES NOT REPRESENT ' e A ke : Neal : b o

AN ON-THE-GROUND SURVEY AND REPRESENTS ONLY THE I e e T B - : = o

APPROXIMATE RELATIVE LOCATION OF PROPERTY BOUNDARIES. §hd o o e ok
R

I TOWNIOF

6060 North Central Expressway Suite 400 g . = gL L R s i o ) B | 3 NOR«TH L"AKE m
Dallas, Texas 75206 y ; T = o G (S0 1 =

Phone 469.621.0710 [ f ] i) CE e o |

LJA.com | ke | el I !

e &




469.621.0710

TBPELS F-1386

TBPELS 10110501

www.LJA.com

6060 North Central Expressway, Suite 400, Dallas, Texas 75206

June 23, 2025 VIA CERTIFIED MAIL

City of Justin Public Works
415 N College Avenue, P.O. Box 129
Justin, TX 76247

Re:  Wastewater Service Request for Denton 640 WWTP
LJA Job No. NT4545-0271

To Whom It May Concern:

We are currently preparing an application for a discharge permit for the Denton 640 Wastewater
Treatment Plant in Denton County. The proposed development will require 0.95 MGD of
ultimate wastewater service capacity. TCEQ regulations require us to contact all entities with a
permitted wastewater treatment plant or collection system within three (3) miles of our plant and
identify any available capacity at those facilities. Your system is within a three (3) mile radius of
our facility. Please let us know if you have the extra capacity in your facility to accommodate
the required flow or are willing to expand your facility to accommodate this flow.

Please respond by indicating below on this letter if the city of Justin has available capacity.
After you have made the required indication, please email (Ipreston@lja.com) or mail the
response back. We would appreciate a response within thirty (30) days. Thank you in advance
for your prompt attention regarding this matter.

Sincerely,

% a/éreston, PE

Project Manager

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:

o No, our wastewater treatment facility does not have sufficient capacity to serve the
proposed development.

Name: Title:

Signature: Date:

“S:\NTX-LAND\0271\300SUPPORT\370 Wastewater\Discharge Permit Application\Attachments\Capacity Request Letters”



469.621.0710

TBPELS F-1386

TBPELS 10110501

www.LJA.com

6060 North Central Expressway, Suite 400, Dallas, Texas 75206

June 23, 2025 VIA CERTIFIED MAIL

Shoop Ranch Utility Company, LLC
P.O. Box 190829
Dallas, TX 75219

Re:  Wastewater Service Request for Denton 640 WWTP
LJA Job No. NT4545-0271

To Whom It May Concern:

We are currently preparing an application for a discharge permit for the Denton 640 Wastewater
Treatment Plant in Denton County. The proposed development will require 0.95 MGD of
ultimate wastewater service capacity. TCEQ regulations require us to contact all entities with a
permitted wastewater treatment plant or collection system within three (3) miles of our plant and
identify any available capacity at those facilities. Your system is within a three (3) mile radius of
our facility. Please let us know if you have the extra capacity in your facility to accommodate
the required flow or are willing to expand your facility to accommodate this flow.

Please respond by indicating below on this letter if Shoop Ranch Utility Company has available
capacity. After you have made the required indication, please email (Ipreston@lja.com) or mail
the response back. We would appreciate a response within thirty (30) days. Thank you in
advance for your prompt attention regarding this matter.

Sincerely,

K 4 Preston, PE

Project Manager

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:

o No, our wastewater treatment facility does not have sufficient capacity to serve the
proposed development.

Name: Title:

Signature: Date:

“S:\NTX-LAND\0271\300SUPPORT\370 Wastewater\Discharge Permit Application\Attachments\Capacity Request Letters”



469.621.0710

TBPELS F-1386

TBPELS 10110501

www.LJA.com

6060 North Central Expressway, Suite 400, Dallas, Texas 75206

June 23, 2025 VIA CERTIFIED MAIL

Aqua Texas Inc.
1106 Clayton Lane, Ste. 400W
Austin, TX 78723-2476

Re:  Wastewater Service Request for Denton 640 WWTP
LJA Job No. NT4545-0271

To Whom It May Concern:

We are currently preparing an application for a discharge permit for the Denton 640 Wastewater
Treatment Plant in Denton County. The proposed development will require 0.95 MGD of
ultimate wastewater service capacity. TCEQ regulations require us to contact all entities with a
permitted wastewater treatment plant or collection system within three (3) miles of our plant and
identify any available capacity at those facilities. Your system is within a three (3) mile radius of
our facility. Please let us know if you have the extra capacity in your facility to accommodate
the required flow or are willing to expand your facility to accommodate this flow.

Please respond by indicating below on this letter if Aqua Texas Inc. has available capacity.
After you have made the required indication, please email (Ipreston@lja.com) or mail the
response back. We would appreciate a response within thirty (30) days. Thank you in advance
for your prompt attention regarding this matter.

Sincerely,

% ra Preston, PE

Project Manager

o Yes, our wastewater treatment facility has sufficient capacity to serve the proposed
development. Contact Phone Number:

o No, our wastewater treatment facility does not have sufficient capacity to serve the
proposed development.

Name: Title:

Signature: Date:

“S:\NTX-LAND\0271\300SUPPORT\370 Wastewater\Discharge Permit Application\Attachments\Capacity Request Letters”



Project Name: Denton 640 WWTP

Wastewater Treatment Plant
Process Design Calculations with Dechlorination

Project #: NT4545-0271

WWTP Influent Flow

Average Daily Flow

Peaking Factor

Peak Flow

Equivalent Single Family Connections
Water Usage per Connection

WWTP Organic Parameters

BOD;
NH;
BOD Loading

Aeration Basin Design

Process Description
Organic Loading Rate
Minimum Free Board

Minimum Aeration Volume

Number of Tanks

Length

Width

Height of Basin

Calculated Side Water Depth at Peak Flow
Proposed Free Board at Peak Flow

Proposed Volume

Secondary Clarifier Design
Process Desription

Maximum Surface Loading @ 2-hr Peak Flow
Minimum Detention Time

Minimum Side Water Depth

Minimum Free Board

Maximum Weir Loading

Maximum Vertical Velocity in Stilling Well

Minimum Surface Area Required

Number of Clarifiers

Diameter

Proposed Weir Loading

Height of Clarifier

Calculated Side Water Depth at Peak Flow
Proposed Free Board at Peak Flow
Proposed Surface Area

Proposed Volume

Proposed Detention Time at Peak Flow
Stilling Well Diameter

Proposed Stilling Well Velocity

Attachment 17
Phase | Phase Il Phase Il
gpd 150,000 300,000 950,000
4 4 4
gpd 600,000 1,200,000 3,800,000
ESFC 500 1,000 3,166
gal/ESFC 300 300 300
300 mg/L
70 mg/L
Ibs/d 375 751 2,377
Temperatures Exceed 15C
35| Ibs BOD5/day/1,000ft>
1.5/ft
ft’ | 10,723 21,446 67,911
2 3 9
ft 60 60 60
ft 12 12 12
ft 14.0 14.0 14.0
ft 12.50 12.50 12.50
ft 1.50 1.50 1.50
ft* 18,000 27,000 81,000
Activated Sludge - Secondary, Enhanced Secondary, or Secondary Witt
1,200 |gpd/ft’
1.8|hrs
10(ft
1.5|ft
gpd/If | 20,000 | 20,000 | 20,000 |
Y
ft? | 500 | 1,000 | 3,167 |
1 1 3
ft 42 42 42
gpd/If 4,775 9,549 10,080
ft 14.0 14.0 14.0
ft 12.50 12.50 12.50
ft 1.50 1.50 1.50
ft? 1,385 1,385 4,156
ft’ 17,318 17,318 51,954
hrs 5.18 2.59 2.45
ft 6.0 6.0 6.0
ft/s 0.03 0.07 0.07



Chlorine Contact Basin

Minimum Contact Time
Minimum Free Board

Number of Basins

Width of Tank

Height of Tank

Calculated Side Water Depth at Peak Flow
Calculated Free Board at Peak Flow
Proposed Length of Tank

Proposed Volume
Proposed Detention Time

Dechlorination Basin
Minimum Contact Time

Minimum Free Board

Number of Basins

Width of Tank

Height of Tank

Calculated Side Water Depth at Peak Flow
Calculated Free Board at Peak Flow
Proposed Length of Tank

Proposed Volume

Proposed Detention Time

Aerobic Digester Design
Volatile Soilds Wasted (From Solids Balance)
TCEQ Loading Rate

_ Px,tss

" Loading Rate
Minimum Required Volume (per TCEQ Regulations)
Minimum Required Volume (3.5 days)
Number of Digesters
Width
Height
Freeboard
Depth

20

12
14

25

20
1

6
11

8

Length (Assumes digesters are half as long as Aeration Basins)

Proposed Volume

Chlorine Dosage Requirements
Activated Sludge

Type of Effluent

Chlorine Concentration

Storage of Chlorine Tanks

Low Ambient Temperature

Required Chlorine Dosage Peak Flow
Required Chlorine Dosage Average Flow
Withdrawal Rate per 150-lb Chlorine Cylinder
Withdrawal Rate per 1-ton Chlorine Cylinder
Number of 150-lb Chlorine Cylinders per Bank
Number of 1-ton Chlorine Cylinders per Bank
Proposed Maximum Chlorine Withdrawal Rate

Temperature-Controlled Enclosure

65

65

520

min
ft

ft

ft
ft

ft
ft
ft®
min

sec
ft

ft
ft
ft
ft
ft
ft*
sec

lbs/d

\ 200/ Ibs/d/1,000ft’

ft*

ft
ft
ft
ft
ft

ft*

mg/L

°F
Ibs/d
Ibs/d
Ibs/d
Ibs/d

12

14
13.00
1.00
25

3,900
70.01

11
10
10

300

1,500
5,250

12

14
15
12.50
30.00

9,000

40
10

65

12

14
13.00
1.00
25

3,900
35.01

11
10
10

600

3,000
10,500

12

14
1.5
12.50
30.00

9,000

80
20

130

12

14
13.00
1.00
25

7,800
22.11

11
10
10

480
81.63

1900

9,500
33,250

12

14
1.5
12.50
30.00

27,000

254
63

260



Dechlorination Dosage Requirements (Sulfur Dioxide)

Required Chlorine Dosage Peak Flow Ibs/d 40
Required Chlorine Dosage Average Flow 10
Ratio of Sulfur Dioxide to Chlorine 0.903

Percent Weight of Sulfur Dioxide 100%

SO, 0.0226 Ibs/gal

SO, peak Ibs/d 36.15
Required Dosage of Sulfur Dioxide (Peak Flow) gal/hr 67
Required Dosage of Sulfur Dioxide (Average Flow) gal/hr 17
Number of Proposed Pumps 2
Pumping Rate Each Pump gal/hr 10
Proposed Pump Rate (with largest pump out of service) gal/hr 10
15 days of On-site storage gal 5,998
Number of Proposed Tanks

Proposed Volume of Each Tank gal 250

80
20

72.30
133
33

2

10

10
11,996

250

A wastewater treatment facility with a design flow greater than or equal to 1.0 million gallons per day must have at least two chemical storage tanks for each chemical.

Air Requirements

Aeration Basins

Type of Diffuser Coarse Bubble Diffuser

Transfer Efficiency Factor

Depth of Diffuser 11.50
Submergence Correction Factor 1.14
Clean Water Transfer Efficiency 8.40%

Wastewater Transfer Efficiency 5.46%

Aeration Oxygen Requirement 2.20 Ib O,/1b BODg

Aeration Airflowrate scfm 695
Mixing Oxygen Requirement scfm/ftZ

Mixing Airflowrate scfm 360
Required Airflowrate scfm 695

Aerobic Digester

Type of Diffuser Coarse Bubble Diffuser
Required Mixing Air Rate scfm/l,OOO ft3
Required Airflowrate scfm 180

Chlorine Contact Basin

Effluent DO Concentration 4 mg/L

Initial DO Concentration* 0/mg/L

Diffuser Capacity 150%

Required Oxygen at Peak Flow Ib 0,/d 20.03
Required Airflowrate scfm 14.766
Airflowrate Required by Diffusers 22.15
Minimum Airdrops (10 scfm) 3

11.50
1.14

1390

540
1390

180

40.05
29.532
44.30
5

* Minimum DO Concentration in the Aeration Basin is 2 mg/L however, to be conservative an estimated DO of 0 mg/L has been assumed entering the chlorine contact basin

Airlifts
Amount Required 120 scfm

Total Air Requirement
Total Plant Required Air scfm 1,010

Blower Sizing

Blower Capacity 1200|scfm

Blower Required 1
Blowers Proposed 2

1,720

254
63

228.94

422
106

10
10
37,988

250

11.50
1.14

4402

1620
4402

540

126.84
93.519
140.28

15

5,156



Year 1
Res. Connections

Flow at 300 GPD per conn.

Year 2
Res. Connections

Flow at 300 GPD per conn.

Year 3
Res. Connections

Flow at 300 GPD per conn.

Year 4
Res. Connections

Flow at 300 GPD per conn.

Year 5
Res. Connections

Flow at 300 GPD per conn.

6/1/2027

0

6/1/2028
636
190,800

12/1/2029
1272
381,600

12/1/2030
1908
572,400

12/1/2031
2544
763,200

7/1/2027
53
15,900

7/1/2028
689
206,700

1/1/2030
1325
397,500

1/1/2031
1961
588,300

1/1/2032
2597
779,100

8/1/2027
106
31,800

8/1/2028
742
222,600

2/1/2030
1378
413,400

2/1/2031
2014
604,200

2/1/2032
2650
795,000

9/1/2027
159
47,700

9/1/2028
795
238,500

3/1/2030
1431
429,300

3/1/2031
2067
620,100

3/1/2032
2703
810,900

Attachment 17
Capacity Calculations

10/1/2027 11/1/2027
212 265
63,600 79,500

2

10/1/2028 5/1/2029
848 901
254,400 270,300
4/1/2030 5/1/2030
1484 1537
445,200 461,100
4/1/2031 5/1/2031
2120 2173
636,000 651,900
3
4/1/2032 5/1/2032
2756 2809
826,800 842,700

12/1/2027
318
95,400

6/1/2029
954
286,200

6/1/2030
1590
477,000

6/1/2031
2226
667,800

6/1/2032
2862
858,600

1/1/2028
371
111,300

7/1/2029
1007
302,100

7/1/2030
1643
492,900

7/1/2031
2279
683,700

7/1/2032
2915
874,500

1)
2))
3.)

90% of phase 1 flow, Proposed Phase 2 construction begins

90% of phase 2 flow, proposed Phase 3 construction begins

Full development is reached, development stops

Flow 75% 90%
Phase 1: 150000 112500 135000
Phase 2: 300000 225000 270000
Phase 3: 950000 712500 855000

1

2/1/2028 3/1/2028
424 477
127,200 143,100
8/1/2029 9/1/2029
1060 1113
318,000 333,900
8/1/2030 9/1/2030
1696 1749
508,800 524,700
8/1/2031 9/1/2031
2332 2385
699,600 715,500
8/1/2032 9/1/2032
2968 3021
890,400 906,300
53
300
6/1/2027

4/1/2028
530
159,000

10/1/2029
1166
349,800

10/1/2030
1802
540,600

10/1/2031
2438
731,400

10/1/2032
3074
922,200

ESFC per month
gallons per escf
Date

5/1/2028
583
174,900

11/1/2029
1219
365,700

11/1/2030
1855
556,500

11/1/2031
2491
747,300

11/1/2032
3127
938,100



National Flood Hazard Layer FIRMette & FEMA Legend

97°21'50"W 33°8'56"N SEE FIS REPORT FOR DETAILED LEGEND AND INDEX MAP FOR FIRM PANEL LAYOUT

Without Base Flood Elevation (BFE)
Zone A, V, A99

SPECIAL FLOOD With BFE or Depth Zone AE, A0, AH, VE, AR

HAZARD AREAS Regulatory Floodway

0.2% Annual Chance Flood Hazard, Areas
of 1% annual chance flood with average

depth less than one foot or with drainage
areas of less than one square mile Zone x

\" Future Conditions 1% Annual
Chance Flood Hazard zone x
Area with Reduced Flood Risk due to

OTHER AREAS OF Levee. See Notes. Zone X
FLOOD HAZARD Area with Flood Risk due to Levee zone D

No SCREEN Area of Minimal Flood Hazard Zone x

[/ Effective LOMRs